MRDVO'-F © ASSEMBLY DIAGRAM
SELFLOCKING TROLLEY SL 100

( Mod: SL 100)

SPARE PARTS LIST

CODE POS. DESCRIPTION QTY CODE POS. DESCRIPTION QTY
SL100 - 001 1 Base 01 SL100-018( 18 Arm 02
SL100-002( 2 Copper washer @25 01 SL100-019( 19 Top spring 02
SL100-003| 3 Circlips @25 01 SL100- 020 20 | Jaw 02
SL100-004| 4 Swivel caster (Locking type) 01 SL100-021( 21 | Rubberpad 02
SL100-005| 5 Hexagon socket head cap screw M8x20 04 SL100-022]| 22 Hexagon nut M5 01
SL100 - 006 6 Bottom handle (*) 01 SL100-023| 23 "V" carriage support 01
SL100-007| 7 Washer @8 04 SL100-024| 24 | Hexagon nutM10 08
SL100-008| 8 Top handle (*) 01 SL100- 025 25 | Washer @10 08
SL100 - 009 9 Rubber handle (*) 01 SL100 - 026| 26 Bottom spring 02
SL100-010| 10 Wheel 4.00-8 02 SL100-027| 27 | Hexagon bolt M5 x 40 01
SL100-011] 11 Bearing 6205 04 SL100-028| 28 | Limitwasher @24 (*) 02
SL100-012| 12 | Copper washer @25 02 SL100-029| 29 | Compression spring (*) 01
SL100-013| 13 Dome axle caps @25 02 SL100- 030 30 | Washer @10 08
SL100-014| 14 Connecting 04 SL100 - 031| 31 Hexagon nut M10 04
SL100-015| 15 Circlips @12 08 SL100- 033 33 | Frontbase 01
SL100-016| 16 Copper washer @12 08 SL100-034| 34 Hexagon bolt M10x30 04
SL100-017| 17 Arm pin 04

(*) Part universal for all Aardwolf Selflocking Trolley
When ordering, please give number of spare - part (code number) plus type of Selflocking Trolley.
For example: SL100-006 ,QTY 02

SL100-021 , QTY 01
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